

TEST REPORT

1. PVC (VINYL) FLOOR

TEST RESULTS				
TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
FIRE RETARDANT MATERIAL TEST _HAZARDOUS GAS TEST	-	-	-	KS F 2271 : 2019
- NO.1	MIN:S	-	10 : 2	
- NO.2	MIN:S	-	11 : 20	

- * COMPOSITION OF SPECIMEN: PVC (3.0 MM)
- * HEATING CONDITION: SUB HEAT SOURCE (LP GAS, 3 MIN), MAIN HEAT SOURCE (HALOGEN, 3 MIN)
- * TEST WHITE MOUSE: ICR STRAIN, FEMALE, 5 WEEKS, (18-22) G

Shaoxing Wellmark Leather co.,LTD.
Shaoxing Wellmark Textile co.,LTD.